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DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the content of report. The customer is
responsible for the information they provide.

2. The test report is invalid without the red special inspection stamp and paging seal of our organization. The copy of test report is invalid without the
red special inspection stamp and paging seal of our organization.

3. The test report is invalid without signatures of the compiler, reviewer and authorized personnel. The test report is invalid if altered.

4. The customer is responsible for the representation and authenticity of the sample(s) they provide. Our organization keeps confidential of the
sample(s) and related technical data provided by the customer.

5. The test results shown in this report is only applicable for the sample(s) provided directly by the customer and accepted by the test organization. If
there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection given by governmental
administration departments, any dissent about the sample being tested or test results on the report should be dealt with in accordance with national
regulations.

6. All the pages of the report are integral parts of the report. Our organization will not be responsible for any undesirable consequences caused by
using separate page(s) of the report.

7. The test items of the report are not accredited. The test results are only for reference.
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